### Package leaflet: Information for the user

# GABAPENTIN BROWN & BURK 600mg film-coated tablets GABAPENTIN BROWN & BURK 800mg film-coated tablets BROWN & BURK



possible side effects not listed in this search.

See section 4. What I self in this leaffest.

What I set in this leaffest.

What U self in this leaffest is the self in this leaffest is the self in this leaffest.

What Queen the now before you take classpenish flowns & Burk.

3. How to take Cataspenish flowns & Burk.

4. How to take Cataspenish flowns & Burk is and what.

5. How to store dappenish flowns & Burk is and what is used for the self in the self i

As Burk can also be used on its own to be used to be used on its own to be used to be us

inflamed pancreas).

Cases of abuse and dependence have been reported for Gabapenin from the post-markeling experience. Talk to your doctor if you have a history of abuse or dependence. A small number of people being treated with anti-epileptics such as Gabapeniin have had thoughts of harming or killing thereselves. If at any time you have these thoughts, immediately contact your doctor.

namewing symptoms after taking this medicine as they can be serious.

Adults:

Adult

Gabapentin

Read all of this leaflet carefully before you set taking this medicine because it contains important information feryor use to contain important information feryor use containing to the containing the conta

neuropathic pain (long) isating pain daused by damage to the never in Gabapentin Brown & Burk is used to read:

The achieve substance in Gabapentin Brown & Burk in Sunder Indies is gabapentin.

Gabapentin Brown & Burk is used to treat:

Various Smore of epilegy (escures that are with the part of the brain or not). Vour doctor will present be used to the parts of the brain or not Nyur doctor will present be used to the parts of the brain or not Nyur doctor. Effective contraception must be used to the parts of the brain or not fully controlled presents the used to the parts of the part

aching, fingling, numbness, pins and needles etc.

2. What you need to know before you take Cabbepoint Brown & Burk:

Do not take Gabapentin Brown & Burk:

If you are allergic to Gabapentin or any of the other ingredents of this mediones (listed up as close), where the section (b).

Warnings and precautions

other ingredients of this medicanes vasue or section (s).

Warnings and precautions
Talk to your doctor or pharmacist before taking a first your doctor or pharmacist before taking a first your doctor or pharmacist before taking a first your doctor manufaction and the doctor manufaction and the doctor manufaction because of studiery fallery, tall your doctor if you develop muscle pair and/or weathers prostice because of studiery fallery, tall your doctor if you develop muscle pair and/or weathers gions such as peristant, and the prostice of the prostice

A small number of people being treated with artifeepileptics such as Gabaperinh and the company of the morning once in the afternoon and once in the evening. The document of the company of the company

Cher medicines and Gabapentin Brown & Burk

Burk

Ell your doctor or pharmacist if you are taking, share recently taken or might take any other medicines.

If you have kidney problems or are receiving have recently taken or might take any other medicines.

If you are a continued to the problems with your doctor may problems with your kinneys or are undergoing haemotilinyess.

If you are a continued to the problems with your kinneys or are undergoing haemotilinyess.

medicines.

Medicines containing 'opioids' (strong painkillers) such as morphine

If you are an elderly patient (over 65 years of age), you should take the normal dose of Gabapentin Brown & Burk unless you have

problems with your kidneys. Your doctor may prescribe a different downing schedule and/or doctor you have problems on the the effect of if you have the improtession that the effect of week, talk to your doctor or pharmacist as soon as possible.

Joint pain, muscle pain, back pain, twitching. Difficulties with needon impotence, built you will be symptoms. We will be symptoms. We have a present in the blood cells, increase in weight.

Accidental injury, fracture, abrasion.

weak itak to your doctor or pharmacist as soon as possible.

Method of administration
Catagaerisis litiovan & Burk this provinue designation of administration of Catagaerisis litiovan & Burk this provinue was the state can be divided into equal halves.
Continue taking Gabaperinis Brown & Burk und under the state can be divided into equal halves.
Continue taking Gabaperinis Brown & Burk than you should Higher than recommended doses may result in Higher than the Control of the Higher than the Control observation of the Higher than the Higher than the Control observation of the Higher than the Highe have not taken, together with the container and the labels of the hospital can easily tell what mediciney ou have taken.

If you forget to take Gabspentin Brown & Burk

Burk

How forget to take a does take it as soon as

- the labels so that the nopplat can deavy ser with misclinery put have taken.

  If you forget to take Gabapentin Brown & Burk of the control of

## Call your doctor right away if you have any of the following symptoms:

eyes unusual bruising or bleeding Each film coated tablet octains either 600 mg or 800 mg of gabapentin.

Lead film coated tablet octains either 600 mg or 800 mg of gabapentin.

The other coated tablet octains either 600 mg or 800 mg of gabapentin.

The other ingredients are: Tablet core: Tablet core: Tablet core: Tablet core: Tablet core: Magnesium stearate Gabapentin Brown & Burk.

If you are on haemodalysis, tell your dotor if you develop muscle pain and/or weekers.

If you are on haemodalysis, tell your dotor if you develop muscle pain and/or weekers.

- Grand State Containers of the Control of the Contro

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These measures will help protect the environment.

# can jout about right owns a you have any or in the second of the process of the process of the environment. I have a consider that do not go away with a consideration of the pack and other information of the process of the process of the process of the process of the environment. What Gabaperin Brown & Burk film-coated table of the process of the environment. What Gabaperin Brown & Burk film-coated table of the process of the process